AD500
(A424)



1. Exterior (Ad24) . ... ... ... 2

2. Jogger Section (A424) . . ... ... ... ... 4
3. Transport Section (A424) . ... ............ 6
4. Duplex Harness (A424) . .. ............... 8
5. Relay Harness (A424) . ... .............. 10
6. Decal & Document (A424) . . ... .......... 12

Parts Index . . ...... .. 16



1. EXTERIOR (A424) Feb. 28, '89




1. EXTERIOR (A424)

Ir;ﬁ)(.ax Part No. Description Sgan';?;,
1 A416 2289  |Duplex Tray Cover 1
2 A424 2511 Decal - E2 1
3 A424 2331 Upper Cover 1
4 A424 2311 Rear Cover 1
5 A424 5301 Relay Harness 1
6 A424 2280 |Harness Bracket 1
7 AA07 0002 Rail 2
8 A424 2277  |Support Plate 1
9 AGO05 1013  [Release Lever 1
10 AA14 3043 Shoulder Screw - M6x8 1
1 A424 5802  [Bracket - Harness - Duplex Unit 1
12 5403 2075  |Stepped Screw 1
13 A424 2273 Release Link 1
14 A424 2275  |Lever Bracket 1
15 A424 2502 Decal - Misfeed - LT 1
15 A424 2503 Decal - Misfeed - A4 1
16 AGO5 1014 Slide Lever 1
17 A424 2522 |Front Cover Decal - English 1
18 A424 2301 Front Cover 1
19 A424 2270 Support Plate 1
20 5205 2698 [Relay Roller Spring 1
21 5919 2290  |Duplex Tray Cover Holder 2
22 A424 2321 Duplex Tray 1
23 A4245801  [Harness Bracket 1
24 A424 2281 Cushion  Stud 1

Feb. 28, '89
Ir,lld;x Part No. Description Sganfﬁ,
101 0324 0080W |Philips Sunken Head Screw - M4x8
102 0314 0050W |Philips Pan Head Screw - M4x5
103 0314 0080M |Philips Pan Head Screw - M4x8
104 0434 0082W |Tapping Screw - M4x8
105 0951 4010W |Philips Screw With Flat Washer - M4x10
106 0720 0030E |Retaining Ring - M3
107 0960 4006W |Philips Flange Screw - M4x6
108 0344 0080W |Philips Truss Head Screw - M4x8




2. JOGGER SECTION (A424)

'OW%&\
9%5@5 ﬁ;%\
TEE
%@AIW |l
N e 3 % TS
\\st@) ,

/j/ fﬁ"ff/y%w Ny
G e

II4

|
=

Feb. 28,

'89



2. JOGGER SECTION (A424)

l',"?.x Pat No. | Description gsgemﬁla;
! 5206 2686 Bnap Ring 6
2 AA14 0117 Upper Guide Shaft 1
3 5447 2681 |snap Ring 1
4 A4242171  |Upper Jogger Guide 2
5 A424 1104 Roller Shaft 1
6 5206 2671 Positioning Roller 1
7 5919 2132 Positioning Roller Belt 1
8 5919 2127 Positioning Roller Pulley 1
9 5053 0447 Bushing - M6 8
10 A424 2223 Roller  Arm 1
1 5403 2075  |Stepped Screw 3
12 A424 2160  [Jogger Fence Table 1
13 5206 2876  [Spring - Wire 1
14 5919 2172 Jogger Wire 1
15 A424 2291 Lower Cover 1
16 5442 1735 Pulley 1
17 A424 2141 Stay 1
18 ABO1 3162 Gear - 28T 2
19 ABO1 3149 Gear - 20T 1
20 5419 5714 Stepped Screw - M4 2
21 5887 4162 |Screw - Driven Guide Plate 4
22 AA14 0095 Shaft 1
23 AF02 0111 Fork Gate Roller 1
24 A424 2126 Front Guide Plate 1
25 | A4242137 |Paper Support Guide 2
26 AF02 0050 |Transport Roller 1
27 AAO6 0090  |Spring 2
28 A424 1062 Paper Feed Tray 1
29 A424 2124 |Guide Plate 1
30 5919 2105 Friction Pad Arm 1
31 AA13 2014 Spacer 1
32 5442 2645 |Spring - Friction Pad 1
33 5442 2630 |Amm - Friction Pad 1
34 5442 2642  |Shoulder Screw - M3 1
35 A424 2146 Friction Pad Ass'y 1

I?\ﬁfx Part No. Description gsgemi‘la;/

101 0720 0040E |Retaining Ring - M4

102 0314 0060W [Philips Pan Head Screw - M4x6

103 0622 0140E (Spring Pin - 2x14mm

104 0965 4008W |Tapping Screw With Flat Washer - M4x8

105 0720 0030E |Retaining Ring - M3

106 0720 0060E |Retaining Ring - M6

107 0952 3012W |Philips Screw - M3x12

108 0952 4008W |Philips Screw - M4x8

109 0314 0050W |Philips Pan Head Screw - M4x5

110 0574 0040E |Hexagon Headless Set Screw - M4x4

11 0951 4010W (Philips. Screw With Flat Washer - M4x10

112 0314 0120W ([Philips Pan Head Screw - M4x12

113 1105 0196 Harness Clamp

114 0434 0080W [Tapping Screw - M4x8

Feb. 28, '89
I?\‘d[fx Part No. Description Ssts}émsﬁj
36 AF03 3004 Friction Pad 1
37 AG05 1017 Guide Plate Lever 1
38 AFO02 0052 Lower Transport Roller 1
39 A424 2260 iGuide Plate 1
40 5938 2598 ISpring - Lower Transport Roller 2
41 5205 2697 Bushing - Upper Registration Roller 2
42 A424 2127 Guide Plate 1
43 A424 1120 Junction Gate Solenoid 1
44 5403 2016 [Tension Sprocket (11T) - Paper Feed 1
45 A424 2201 Gear Bracket 1
46 ABO1 3160 Gear - 24T 1
47 ABO1 3161 Gear - 28T 2
48 AA06 0013  |Spring 1
49 A424 2246 Bracket 1
50 ABO2 3025 Sprocket - 18T 2
51 ABO1 7054 Gear - 17T 1
52 ABO1 7055 Gear - 20T 1
53 A424 2361 Bushed Roller Chain - 94P 1
54 5919 2169 ire Drive Pulley 1
55 5919 2168  |Jogger Motor Bracket !
56 AX05 0021 Stepper Motor - DC4.8W 1
57 A424 2149  [Sensor Bracket 1
58 5215 5230 Photointerrupter - L-Type 1
59 AA15 0096 Guide Sheet 1
60 ABO02 3003 Pulley - 11T 1
61 5206 2877  |Wire Clamp Plate 2
62 5215 2713 Bottom Plate Pad 1
IT&? Part No. Description gsgemi‘la;/




Feb. 28, '89

3. TRANSPORT SECTION (A424)




3. TRANSPORT SECTION (A424)

Ir’l‘d:x Part No. Description ggemﬁﬁr/
1 AA12 0005 |Antistatic Brush 1
2 A424 2102  |Spring Plate 4
3 AF02 0089  |Exit Fork Gate Roller 1
4 A424 2103 |Upper Guide Plate 1
5 AA14 0097 Pressure  Shaft 1
6 A424 2230 Pressure  Arm 1
7 5919 2218  |Bushing - 4x7x10mm 4
8 AF020049  |Fork Gate Roller 1
9 AA02 0003 |Slide Lever Magnet 2
10 Ad24 2116 Lower Guide Plate 1
u A424 1124  |Pressure Solenoid 1
12 5919 2258  |Spring - Feed-in Tray Clutch 1
13 5919 2262 Feed-in Tray Cam 1
14 5919 2264  [Clutch Sleeve 1
15 AA06 6010  [Spring Clutch 1
16 5919 2144  |Feed-in Tray Lever 1
17 5919 2260 |Gear - 58T 1
18 5304 1639  |Bushing - 8mm 2
19 A424 1128  |Roller Solenoid 1
20 | AAO6 0088 |Spring 1
21 A424 2242 Spring Hook 1
22 A424 2252 JArm 1
23 A424 2255 Lever 2
24 AA14 3045 Stud 1
25 AAO6 0089  [Spring 1
26 5410 1291 Pin - Return Lever 2
27 A424 1032 Upper Entrance Stay 1
28 AA14 0098 Shaft 1
29 A424 2283  |Rear Side Bracket 1
30 AA06 0086  |Spring 1
31 AA08 2009  |Bushing - 8x12x8mm 2
32 5215 2619 Feed Roller 1
33 5215 2618 Feed Roller Hub 1
34 5215 2621 [Snap Ring - M6 1
35 A424 2121  [Support Bracket 1

Feb. 28, '89
Ir;ﬁ;ax Part No. Description ggemz?)r/
36 AWO02 0010 Photointerruptor 1
37 AW02 0011 Photointerruptor 1
38 A424 2117 er Stay 1
39 5403 2075 tepped Screw 1
40 AA14 0094 haft 1
41 AX21 0010 |Magnetic Clutch 1
42 A424 5302  |Duplex Harness 1
43 A424 2145  |Clutch Bracket 1
44 AAO6 0087  |Spring 1
45 5919 2146 Pressure Lever 1
46 5919 2147 Spring Hook 1
101 0720 0030E |[Retaining Ring - M3
102 0314 0050W |Philips Pan Head Screw - M4x5
103 0720 0060E |[Retaining Ring - M6
104 0964 4008W [Tapping Screw With Flat Washer - M4x8
105 1105 0010  |Nylon Clip - 6N
106 0434 0060W [Tapping Screw - M4x6
107 0720 0040E |Retaining Ring - M4
108 0443 0060W |Hexagon Head Tapping Screw - M3x6
109 0725 0120E |Retaining Ring C - M12
110 0951 3006W |Philips Screw With Flat Washer - M3x6
m 0952 4008W [Philips Screw - M4x8
112 0434 0080W  [Tapping Screw - M4x8
13 0953 3006W [Tapping Screw With Flat Washer - M3x6




4. DUPLEX HARNESS (A424)

1S

" ~o |cNooT7

1vi

L SN/
— R/ _—

[ ——

e N i~

...... 101

CNSO8
107

CN 909

102
107

T

cN6 |
m

104 | |

cN| 1o

= ICN 8

CN|I14

3 {106

109
103

110

103

Feb. 28, '89



4. DUPLEX HARNESS (A424)

Index

No.

Part No.

Description

Qty Per
Assembly

*

A424 5302

Duplex Harness

1

Feb. 28, '89
Ir’l‘c:fx Part No. Description gst},emﬁﬁr/
101 1102 1973 Connector - 6P
102 1102 1979 Connector - 6P
103 1100 1159 Socket - Mate-N-Lock
104 1100 1249 |Receptacle Terminal
105 1100 1259 Socket - Mate-N-Lock
106 1100 1327 Contact
107 1100 1328 Contact
108 1102 1091 Connector - 6P
109 1102 1397 |Connector - 2P
110 1102 1398 Connector - 2P
1 1102 1620 |Connector - 3P
112 1102 1910  |Connector - 2P
113 1102 1911 Connector - 3P
114 1102 1925  |Connector - 3P
115 1102 1967  |Connector - 6P




5. RELAY HARNESS (A424)

101

104
102

105
102

106
102

CN
904

CN
909

/

10

CN
905

Feb. 28, '89

o]}

107
103

108
103



5. RELAY HARNESS (A424)

Index
No.

Part No.

Description

Q'ty Per
Assembly

*

A424 5301

Relay Harness

11

Feb. 28, ‘89
Im? Part No. Description gmpémFt’)le}E
101 1100 1264 Wire Terminal
102 1100 1327 Contact
103 1100 1328 Contact
104 1102 1914 Connector - 6P
105 1102 1928 Connector - 6P
106 1102 1942 Connector - 6P
107 1102 1969 Connector - 10P
108 1102 1979 Connector - 6P




6. DECAL & DOCUMENT (A424)

Feb. 28, '89

1

B5a0 BIEAN BTEAL
= 1 LLIA AN et
B==ns=lN==]

LA =) L IE—=<

Push the left

Remove the misfed Open the fusing unit

paper

pulling down on the
lock lever.

D

IE3 misfed paper is on
e gther side.
.4

»

12



6. DECAL & DOCUMENT (A424)
Im? Part No. Description gsgemﬁla;
1 A424 2502  Pecal - Misfeed - LT 1
1 A424 2503 Decal - Misfeed - A4 1
2 A424 2511 Pecal - E2 1
3 A424 2522 Front Cover Deca - LT 1
4 A424 8610 Installation Procedure - English 1
4 A424 8615 Installation Procedure - 5 Language 1

13

Feb. 28, '89
Ir’llcé?% Part No. Description Sggén%?;




PARTS INDEX



Parts No. Description rr?g; anN[é
A424 1032 Upper Entrance Stay 7-27
A424 1062 Paper Feed Tray 5-28
A424 1104 Roller Shaft 55
A424 1120 Junction Gate Solenoid 5-43
A424 1124 Pressure  Solenoid 7-11
A424 1128 Roller Solenoid 7-19
A424 2102 Spring Plate 7-2
A424 2103 Upper Guide Plate 7-4
A424 2116 Lower Guide Plate 7-10
A424 2117 Lower Stay 7-38
A424 2121 Support Bracket 7-35
A424 2124 Guide Plate 5-29
A424 2126 Front Guide Plate 5-24
A424 2127 Guide Plate 5-42
A424 2137 Paper Support Guide 525
A424 2141 Stay 517
A424 2145 Clutch Bracket 7-43
A424 2146 Friction Pad Ass'y 5-35
A424 2149 Sensor Bracket 5-57
A424 2160 Jogger Fence Table 5-12
A424 2171 Upper Jogger Guide 5-4
A424 2201 Gear Bracket 5-45
A424 2223 Roller Arm 5-10
A424 2230 Pressure  Arm 7-6
A424 2242 Spring  Hook 7-21
A424 2246 Bracket 5-49
A424 2252 Arm 7-22
A424 2255 Lever 7-23
A424 2260 Guide Plate 5-39
A424 2270 Support Plate 319
A424 2273 Release Link 3-13
A424 2275 Lever Bracket 3-14
A424 2277 Support Plate 3-8
A424 2280 Harness Bracket 3-6
A424 2281 Cushion Stud 3-24

16

Feb. 28. '89

Parts No. Description rr?g;mNtch
A424 2283 Rear Side Bracket 7-29
A424 2291 Lower Cover 5-15
A424 2301 Front Cover 3-18
A424 2311 Rear Cover 3-4
A424 2321 Duplex Tray 3-22
A424 2331 Upper Cover 3-3
A424 2361 Bushed Roller Chain - 94P 5-53
A424 2502 Decal - Misfeed - LT 13-1
A424 2502 Decal - Misfeed - LT 315
A424 2503 Decal - Misfeed - A4 13-1
A424 2503 Decal - Misfeed - A4 3-15
A424 2511 Deca - E2 13-2
A424 2511 Deca - E2 3-2
A424 2522 Front Cover Decal - LT 13-3
A424 2522 Front Cover Decal - English 317
A424 5301 Relay Harness 11
A424 5301 Relay Harness 35
A424 5302 Duplex Harness 7-42
A424 5302 Duplex Harness 9-*
A424 5801 Harness Bracket 3-23
A424 5802 Bracket - Harness - Duplex Unit 311
A424 8610 Installation Procedure - English 13-4
Ad424 8615 Installation Procedure - 5 Language 13-4




Parts No. Description Eadgi T‘?
AA02 0003 Slide Lever Magnet 7-9
AA06 0013 Spring 5-48
AA06 0086 Spring 7-30
AA06 0087 Spring 7-44
AA06 0088 Spring 7-20
AA06 0089 Spring 7-25
AA06 0090 Spring 5-27
AA06 6010 Spring Clutch 7-15
AA07 0002 Rail 3-7
AA08 2009 Bushing - 8x12x8mm 7-31
AA12 0005 Antistatic Brush 7-1
AA13 2014 Spacer 531
AA14 0094 Shaft 7-40
AA14 0095 Shaft 5-22
AA14 0097 Pressure  Shaft 7-5
AA14 0098 Shaft 7-28
AA14 0117 Upper Guide Shaft 5-2
AA14 3043 Shoulder Screw - M6x8 3-10
AA14 3045 Stud 7-24
AA15 0096 Guide Sheet 5.59
ABO1 3149 Gear - 20T 5-19
ABO1 3160 Gear - 24T 5-46
ABO1 3161 Gear - 28T 5-47
ABO1 3162 Gear - 28T 5-18
ABO1 7054 Gear - 17T 551
ABO1 7055 Gear - 20T 5-52
AB02 3003 Pulley - 11T 5-60
ABO02 3025 Sprocket - 18T 5-50
AF02 0049 Fork Gate Roller 7-8
AF02 0050 Transport Roller 5-26
AF02 0052 Lower Transport Roller 5-38
AF02 0089 Exit Fork Gate Roller 7-3
AF02 0111 Fork Gate Roller 5-23
AFO03 3004 Friction Pad 5-36
AG05 1013 Release Lever 3-9

17

Feb. 28, '89

Parts No. Description ﬁ]a(jg;( aﬁg
AGO5 1014 Slide Lever 3-16
AGO5 1017 Guide Plate Lever 5-37
AWO02 0010 Photointerruptor 7-36
AW02 0011 Photointerruptor 7-37
AX05 0021 Stepper Motor - DC4.8W 5-56
AX21 0010 Magnetic Clutch 7-41
A416 2289 Duplex Tray Cover 31
5053 0447 Bushing - M6 59
5205 2697 Bushing - Upper Registration Roller 541
5205 2698 Relay Roller Spring 3-20
5206 2671 Positioning Roller 5-6
5206 2686 Snap Ring 51
5206 2876 Spring - Wire 5-13
5206 2877 Wire Clamp Plate 5-61
5215 2618 Feed Roller Hub 7-33
5215 2619 Feed Roller 7-32
5215 2621 Snap Ring - M6 7-34
5215 2713 Bottom Plate Pad 5-62
5215 5230 Photointerrupter - L-Type 5-58
5304 1639 Bushing - 8mm 7-18
5403 2016 Tension Sprocket (11T) - Paper Feed 5-44
5403 2075 Stepped  Screw 3-12
5403 2075 Stepped  Screw 511
5403 2075 Stepped  Screw 7-39
5410 1291 Pin - Return Lever 7-26
5419 5714 Stepped Screw - M4 5-20
5442 1735 Pulley 5-16
5442 2630 Arm - Friction Pad 5-33
5442 2642 Shoulder Screw - M3 5-34
5442 2645 Spring - Friction Pad 5-32
5447 2681 Snap Ring 5-3
5887 4162 Screw - Driven Guide Plate 5-21
5919 2105 Friction Pad Arm 5-30
5919 2127 Positioning Roller Pulley 5-8
5919 2132 Positioning Roller Belt 5-7




Parts No. Description r:g; mNﬂ
5919 2144 Feed-in Tray Lever 7-16
5919 2146 Pressure Lever 7-45
5919 2147 Spring  Hook 7-46
5919 2168 Jogger Motor Bracket 5-55
5919 2169 Wire Drive Pulley 5-54
5919 2172 Jogger Wire 5-14
5919 2218 Bushing - 4x7x10mm 7-7
5919 2258 Spring - Feed-in Tray Clutch 7-12
5919 2260 Gear - 58T 7-17
5919 2262 Feed-in Tray Cam 7-13
5919 2264 Clutch Sleeve 7-14
5919 2290 Duplex Tray Cover Holder 321
5938 2598 Spring - Lower Transport Roller 5-40

18

Feb. 28, '89

Parts No. Description Ipnag; HN“;
0314 0050W Philips Pan Head Screw - M4x5 3-102
0314 0050W Philips Pan Head Screw - M4x5 5-109
0314 0050W Philips Pan Head Screw - M4x5 7-102
0314 0060W Philips Pan Head Screw - M4x6 5-102
0314 0080M Philips Pan Head Screw - M4x8 3-103
0314 0120W Philips Pan Head Screw - M4x12 5112
0324 0080W Philips Sunken Head Screw - M4x8 3-101
0344  0080W Philips Truss Head Screw - M4x8 3-108
0434 0060W Tapping Screw - M4x6 7-106
0434 0080W  |Tapping Screw - M4x8 5-114
0434 0080W | Tapping Screw - M4x8 7-112
0434 0082W | Tapping Screw - M4x8 3-104
0443 0060W  |Hexagon Head Tapping Screw - M3x6 7-108
0574 0040E Hexagon Headless Set Screw - M4x4 5-110
0622 0140E Spring Pin - 2x14mm 5-103
0720 0030E Retaining Ring - M3 3-106
0720 0030E Retaining Ring - M3 5-105
0720 0030E Retaining Ring - M3 7-101
0720 0040E Retaining Ring - M4 5-101
0720 0040E Retaining Ring - M4 7-107
0720 0060E Retaining Ring - M6 5-106
0720 0060E Retaining Ring - M6 7-103
0725 0120E  |Retaining Ring C - M12 7-109
0951 3006W Philips Screw With Flat Washer - M3x6 7-110
0951 4010W Philips Screw With Flat Washer - M4x10 3-105
0951 4010W Philips Screw With Flat Washer - M4x10 5111
0952 3012W Philips Screw - M3x12 5-107
0952 4008W Philips Screw - M4x8 5-108
0952 4008W Philips Screw - M4x8 7-111
0953 3006W  |Tapping Screw With Flat Washer - M3x6 7-113
0960 4006W Philips Flange Screw - M4x6 3-107
0964 4008W |Tapping Screw With Flat Washer - M4x8 7-104
0965 4008W | Tapping Screw With Flat Washer - M4x8 5-104
1100 1159 Socket - Mate-N-Lock 9-103
1100 1249 Receptacle Terminal 9-104




Parts No. Description rr?g; aﬂi
1100 1259 Socket - Mate-N-Lock 9-105
1100 1264 Wire Terminal 11-101
1100 1327 Con tact 11-102
1100 1327 Con tact 9-106
1100 1328 Contact 11-103
1100 1328 Contact 9-107
1102 1091 Connector - 6P 9-108
1102 1397 Connector - 2P 9-109
1102 1398 Connector - 2P 9-110
1102 1620 Connector - 3P 9-111
1102 1910 Connector - 2P 9-112
1102 1911 Connector - 3P 9-113
1102 1914 Connector - 6P 11-104
1102 1925 Connector - 3P 9-114
1102 1928 Connector - 6P 11-105
1102 1942 Connector - 6P 11-106
1102 1967 Connector - 6P 9-115
1102 1969 Connector - 10P 11-107
1102 1973 Connector - 6P 9-101
1102 1979 Connector - 6P 11-108
1102 1979 Connector - 6P 9-102
1105 0010 Nylon Clip - 6N 7-105
1105 0196 Harness Clamp 5-113

19

Feb. 28, '89

Parts No.

Description

Page and

Index No.




	AD500
	1. EXTERIOR (A424)
	2. JOGGER SECTION (A424)
	3. TRANSPORT SECTION (A424)
	4. DUPLEX HARNESS (A424)
	5. RELAY HARNESS (A424)
	6. DECAL & DOCUMENT (A424)
	PARTS INDEX

